ik 1 B

* ANNUAL REPORT

10722

¢,
t 4 a
A
[ =

~ (ENTRAL PUBLIC HEALTH ENGINEERING RESEARCH INSTITUTE
NAGPUR 20. INDIA

|

1



b -

PASVEER TYPE OXIDATION DITCH




CPHERI

ANNUAL REPORT
1972

CENTRAL, PUBLIC HEALTH ENGINEERING RESEARCH INSTITUTE
NEHRU MARG, NAGPUR-20 (INDIA)



CONTENTS

EXECUTIVE COUNCIL AND ITS SUB-COMMITTEES @

DIRECTOR’S REPORT (iii)

RESEARCH ACTIVITIES N

DIVISIONS AT HEADQUARTERS
Water 1
Sewage 5
Industrial Wastes 7
Air Pollution & Industrial Hygiene 9
Microbiology 13
Water Engineering 17
Solid Waste Disposal 19
Rural Sanitation 20
Instrumentation . ... .. 21
ZONAL LABORATORIES

Ahmedabad 24
Bombay 25
Calcutta 30
Delhi 33
Hyderabad 35
Jaipur 36
Kanpur 37
Madras 39

OTHER ACTIVITIES
Symposia, Seminars & Exhibitions 45
Training, Information, Library &

Extension Services 45
Consultation Cell 51
Coordination Cell . 54
Workshop 54
Glass Blowing Section 54
Photography 95

SPECIAL REPORTS 56
PUBLICATIONS 57
PATENTS 66
BUDGET 67
PILOT PLANTS . 67
MEMBERSHIP OF ORGANISATIONS o 68
DEPUTATIONS, HONOURS & AWARDS . 78
STAFF , 79

DISTINGUISHED VISITORS - 84



Edited and Published by Dr. G. K. Seth, Scientist, Central Public Health Engineering
Research Institute, Nagpur-20 and Printed at Nagpur Times Press, Ramdaspeth,
Nagpur-1.
Technical Editing & Production: R. K. Savaf S. G. Bhat, S. K. Kesarwani, and

K. M. Nandgaonkar.
Cover printed at: Shivraj Fine Arts Litho Works, Nagpur-12.



EXECUTIVE COUNCIL

(upto May '72)

Roy, Shri A. K.
Chief Engineer,
Local Self Government

Engineering Department, Lucknow

Bhaskaran, Dr. T. R.

Technical Adviser,

M/s. Geo Miller & Company (P) Ltd,,
Bungalow D-2,

South Extension Part 1T,

Ring Road, New Delhi-49.

Dave, Shri J. M.

Adviser (PHEE),

Ministry of Health & Family Planning,
Nirman Bhavan,

New Delhi-11.

Desai, Shri V. D.

Dy. Municipal Commissigner,
Bombay Municipal Corporation,
Bombay.

Jain, Shri Mallinath

Chief Engineer (Water),

Water Supply & Sewage Disposal
Undertaking,

Link House,

Bahadur Shah Zafar Marg, New Delhi-1

Krishnan, Shri A. P. V.

Joint Secretary to the Government of
India,

Ministry of Finance,

Room No. 164, North Block,

New Delhi-11.

Chairman

(after September '72)

Bhoota, Dr. B. V.
General Manager &
Executive Vice-President,
M/s. Dorr-Oliver (India) Ltd,,
Bombay-20

Members

Majumder, Prof. N.

Professor of Sanitary Engineering,

All India Institute of Hygiene &
Public Health,

110, Chittaranjan Avenue,

Calcutta-12.

Majumder, Shri S. K.

Chief Engineer,

Public Health Enginecring Directorate,
1, Kiron Sankar Road,

Calcutta-1.

Mohanrao, Dr. G. J.

Scientist-In-Charge,

Central Public Health
Engineering Research Instt.

-Nehru Marg, Nagpur-20.

Nayudamma, Dr. Y.

Director-General

Council of Scientific & Industrial
Research,

Rafi Marg,

New Delhi-1.

Santhanam, Shri S.

Dy. Financial Adviser,

Council of Scientific & Industriai
Research,

Rafi Marg,

New Delhi-1.



SCIENTIFIC SUB-COMMITTEE

Mohanrao, Dr. G- J. Chairman
Bhaskaran, Dr. T. R. Member
Dave, Shri J. M. ”
Jain, Shri Mallinath »
Majumder, Prof. N. v

FINANCE & BUILDING SUB-COMMITTEE

Bhoota, Dr. B. V. Chairman
Kvishnamurthi, Shri K. G. Member
Krishnan, Shri A. P. V. »
Mohanrao, Dr. G. J. »
Panesar, Shri R. S. »

Santhanam, Shri S. ”



C.S.I1.R.

VICE
PRESIDENT

|
[&xscunve COUNCIL DIRECTOR GENERALs GOVERNING BODY

[

DIRECTOR SUB COMMITTEES
[ ] C.P.H.E:R,I.

SCIENTIFIC BUILDING & FINANCE
SUB COMMITTEE SUB COMMITTEE

[RESEARCH DIVISIONS | [fErvices|  [AommisraTioN|  [AUDIT& BUDGET |

{HEAD QUARTERS | {ZONAL LABORATORIES |

—[WATER CHEMISTRY| [{AHMEDABAD | | [CONSTRUCTION | ESTABLISHMENT|
' MAINTENANCE

T-{SEWAGE TREATMENY] (- BOMBAY | _[GENERAL & WORKY
CISLASS BLANONG)

- INDUSTRIAL WASTES| |4 CALCuTTA | - PURCHASE |

—{PHOTOGRAPHY |

—{AIR POLLUTION | +{ DELHI | H{ STORES |
| | WORK SHOP &

[ MICROBIOLOGY | |{WYDERABAD |  |PioT pLANTS| LI COMMITTEES ]

—{WATER ENGINEERING|  { JAIPUR |

—{SOLID WASTES | 1 KANPUR |

—RURAL SANITATION] [ MADRAS |

— INSTRUMENTATION | BARODA
] SUB CENTRE
CTEMP)

TRAINING INFORMA

TION, LIBRARY
PANVEL
L EnIEeTON L- SUB CENTRE
(TEMP)

— CONSULTATION |

— COORDINATION |

ORGANISATIONAL CHART




DIRECTOR'S REPORT

It gives me great pleasure to present the Annual Report of the Institute for the
year 1972. During the year under report the Institute has worked on 150 research
projects including 35 sponsored schemes and completed work on 45 projects. A few
important events and research activities in this year are highlighted below.

Industrial Wastes

The Chaliyar River Pollution Committee has presented its report to the Kerala
State Government based on the work done by CPHERI. CPHERI is represented in this
committee by the Scientist-Incharge. The committee recommended that the water
pollution taking place in the river Chaliyar due to the discharge of wastes resulting from
the production of rayon grade pulp can be reduced in three stages. In the first stage,
wood hydrolysate effluent (strongest among the wastes) would be treated through
anaerobic lagoons followed by aerated lagoons and mixed with the rest of the effluents
settling the latter. Implementation of this suggestion is likely to reduce the present
pollution to an extent of 72-75 per cent.

The Institute has developed a flowsheet for economic treatment of pulp and

paper mill wastes. The flowsheet consists of treating the pulp mill waste water and
anaerobic lagooning followed by aerated lagoon and mixing with settled paper mill

(iii)




wastes before discharge into the river. It has been demonstrated that by following
this method an effluent with a BOD of 30 mg/l can be obtained. Full scale anaerobic
lagoons are being set up at the Orient Paper Mills, Amlai, Madhya Pradesh.

Nitrogenous fertiliser factories discharge considerable quantities of ammonia
which is toxic to the aguatic life including fish. It hgs been found earlier that the
ammonia in the effluents could be oxidised to nitrates by biological means, provided the
ammonia is within certain limits. Studies during this year were concentrated on the
denitrification of the nitrified wastes. Two reactors, one consisting of a pebble bed and
another of a granulated coal were found to be suitable for removing 98% of the nitrate
present in the waste. The pebble bed required 2 hours detention iime while the granular
coal bed required one hour only. Distillery spent wash was found to be suitable as a
substitute to methanol used by investigators in the USA. These studies are being repeat-
ed on a larger scale.

The wastes from a factory producing laminates such as sunmica were found to
contain high concentrations of phenol and formaldehyde. On the basis of treatability
studies using acclamatised mixed bacterial cultures, the Institute has come up with a
flowsheet to remove the phenol and formaldehyde by over 98 per cent.

The Institute has developed a flowsheet for the treatment of tannery wastes.
A demonstration unit is being set up in one of the tanneries in Tamil Nadu.

A new field laboratory was set up at Baroda to help the investigations on treat-
ment and disposal of industrial wastes in and around Baroda.

Water

Chlorine tablets which are effective in disinfecting water on an emergency basis

and are convenient for use were developed at the Institute. During the current year,
about 2 lakh tablets were made and supplied for emergency disinfection in refugee
camps and other places. The process uses bleaching powder as the raw material and is
fairly simple to use. Work on natural and synthetic coagulant aids has been continued
and applied to full scale water treatment plants for a specific period. It was found that
CA-3 developed at the Institute is suitable for treating waters with turbidity above 300
units. The effective dose was found to be 2-10 mg/l in the pH range 2-9 and this effect-
ed 40-55% savings in the consumption of alum, the coagulant normally used. A synthetic
and anionic coagulant aid (CA-15) was developed at the Institute which was found to
give satisfactory performance.
s
o The Institute has supplied considerable amount of useful information for the
World Bank Consulting Engineering Team working for the Bombay Municipal Corpora-
tion in connection with its Master Plan. Several suggestions made by the Institute have
been taken up by the World Bank Consultants.

@iv)




The Institute is making efforts to convert one of the rapid sand filter units at the
Delhi Water Works into a dual media filter using good quality bituminous coal as the
second layer for filtration. Laboratory experiments conducted earlier have shown the
efficacy of this method with Indian coals and waters.

At the request of the State Public Health Engineering Department of J & K
~ Government, the Institute had conducted a detailed survey of the performance of wate:
treatment plants at Srinagar and assessed the quality of the Dal Lake and Jhelum
River waters which serve as a source of recreational and public water supply. Recom-
mendations for improved performance of the water treatment plants and sanitary quality
of the raw water sources were made.

In the Arusha region in North Tanzania ground waters have high concentrations
of fluorides, ranging from 3.0 to 18 mg/l. The Institute has carried out detailed investi-
gations and proposed a suitable treatment plant. Similarly fluorosis survey was made
in Jhun Jhunu District, Rajasthan and based on these studies three fluoride-free sources
have been located for tapping drinking water. A pilot plant using Defluoron-2 as the
medium was set up at the Central Training Institute, Hyderabad to treat 25.000 gals of
water containing high fluorides. This plant has given encouraging results.

A carbon chloroform extraction (CCE) unit has been fabricated for estimation of
low concentrations of organics such as pesticides, insecticides and herbicides in water.
The Institute has also fabricated a package water treatment plant of 200 gallons per hour
capacity.

In order to provide guide lines for users in the choice of plastic pipes for water
supply and drainage a brochure entitled “Plastic Pipes in Water Supply and Drainage”
was published by the Institute.

Sewage

Work on the low cost waste treatment methods such as aerated lagoons and
oxidation ditch was continued. Design criteria for the use of oxidation ditch under
Indian conditions have been developed. In warm climates the extended aeration systems
can be designed to have lower sludge retention time as compared to systems in cold
climates. It was found that oxidation ditches in India can be safely loaded to an extent
of 0.3 kg/kg of MLVSS.

Study on the mechanisms of stabilisation of organic matter in facultative oxida-
tion ponds and aerated lagoons was completed. Sewage organics are stabilised in both
these systems by both aerobic and anaerobic reactions. In a facultative pond 32% of the
influent BOD is found to be satisfied anaerobically. It is possible to operate aerated
lagoon system with a minimal aerobic layer at the top to’'avoid nuisance and a major
anaerobic zone where the organic matter is converted to methane gas.

A pilot Biological Disc having fifty discs of eight feet diameter was set up and
operational data of the plant at different loadings is being collected.

)



A study on the health status of sewage farm workers in some typical farms in
India showed that the incidence of disease and multiplicity of infection was significant-
ly higher among the farm workers.

Further work on comparison of the efficiency of asbestos sheet and stone
medium in a trickling filter in the reduction of BOD and bacterial pathogens is in
progress.

*

Air Pollution

National air sampling network programme was continued and a few more cities
like Bangalore and Jamshedpur were included. Air pollution surveys are in progress in
old Bombay and areas proposed for development by CIDCO in the twin City. Micro-
meteorological data and base level pollution in Sheva village in the New Bombay area
was collected in order to assess the probable concentration of the pollutants from the
proposed fertiiiser factory at Sheva and to assist the foreign consultants in supplying
and helping in the preparation of the report. Recommendations were made to CIDCO on
the suitability of the site location of the above industry from an environmental pollution
point of view.

Assistance was rendered to a number of industries by assessing the atmospheric
pollution caused due to industrial emissions and suggesting remedial measures.

Wind Direction Recorder, Wind Speed Recorder, Wind Directicn Activated
Sampler and Temperature Inversion Recording Unit were developed indigenously and
are ready for commercial exploitation.

A three year project to conduct air pollution surveys in the cities of Calcutta and
Howrah has been sponsored by CMDA. Regular sampling and analysis work is in
progress. The Institute continued to work as a WHO Regional Reference Centre on
Air Pollution.

Microbiology

The Government of Maharashtra requested the Institute to conduct a systematic
investigation on the outbreak of infectious hepatitis, typhoid and gastro-enteritis in
the city of Aurangabad. The Institute organised comprehensive studies including che-
mical and bacteriological analysis, leakage detection and collection of epidemiological
data of the affected areas. Based on these studies recommendations have been made.

Studies on the development of a synthetic indigenous medium for hacteriological
analysis of water was completed and the medium sq developed is being tested by other
workers of different laboratories to evaluate their performance in comparision with
McConkey Broth. The cost of the above medium is Re. 0.02 per sample as compared to
Re. 1.00 for the imported one.

(vi)



Studies on the removal of bacterial pathogens and enteric viruses from sewage
during different methods of treatment are continued. A pilot oxidation ditch with a
sludge retention time of 6-12 days and solids concentration of 2000-4000 mg/l brought
about more than 99% reduction of the virus in raw sewage while a conventional activat-
ed sludge municipal unit removed 90-95 per cent.

A simple and elegant method for enumerating enteroviruses in sewage and
sewage effluents have been developed. The method (using pH adjustment) eliminates

the need for passing the sewage through ion exchange resins and makes routine moni-
toring relatively easy.

Water Pollution

With the increasing number of industrial establishments being set up on the
banks of river Hooghly, the Calcutta Metropolitan Development Authorities requested
the Institute to investigate the load of pollution entering into the river and suggest
remedial measures tg maintain and improve its sanitary quality. Studies are in an active
stage and will be completed by 1973-74.

Survey of Gomti river between Lucknow and Sultanpur with 19 sampling points
is in progress.

On the request of the Central Power Research Unit, Bangalore a survey of H,§
pollution in three hydel projects namely Sabarigiri, Kundah and Bhadra was made and
an interim report suggesting remedial measures was submitted.

Hydrographic survey of the Bombay coast in collaboration with National
Institute of Oceanography, Bombay is in progress.

Solid Wastes

The work on collection of data on the quality and quantity of refuse from 12
cities was continued under PL-480 funds. During this year 21 more towns are included
in the survey.

At the request of the Calcutta Metropolitan Development Authority a study of
the rational methods of disposal of refuse from Howrah city was carried out and a
report was submitted. Similarly work has been initiated to prepare a long range
solution to refuse disposal from Durgapur Notified Area.

Different zonal laboratories of the Institute are continuing to study the charac-
teristics of refuse on a long term basis in the cities in which they are located.

i

(vii)



Sponsored Research/Consultation Work

The Institute continued to assist and advise Government Departments, Public
Undertakings, Private Industries, Municipalities and Public Health Engineering Depart-
ments of the States on a variety of problems dealing with water supply, sewage, indus-
trial wastes, air pollution control and solid wastes. Besides, the Institute supplied
technical notes and answers to queries from a large numpber of public bodies.

Training Courses and Seminars

The Institute offers short term training courses to suit the needs of field person-
nel in public health engineering. Twelve different courses were offered during this
vear at Nagpur as well as at Bombay, Madras. Hyderabad and Delhi.

The Institute has organised two seminars during this year, one on “Treatment
and Disposal of Tannery and Slaughter House Wastes” in collaboration with CLRI,
Madras during January 31 to February 6, 1972 and the other on “Estuarine Pollutfon”
in Calcutta during March 9-10, 1972 in collaboration with Calcutta Metropolitan Deve-
lopment Authority. The proceedings of these seminars are brought out in the form of
two books. The Institute has also collaborated with the Institution of Engineers, India
(Nagpur Centre) in organising a symposium on “Problems in Water Treatment”.

Refresher Course on Preventive Maintenance of
Water Distribution Systems

CPHERI has given a refresher course on the detection of wastage of drinking
water and cleaning of the pipes in the water distribution system. The course was con-
ducted in collaboration with the Bombay Municipal Corporation and with the aid of
consultants supplied by the WHO. The course which lasted for three weeks involved
demonstrations by experts and considerable field work in addition to lectures. A 250-
page manual was prepared and rotaprinted on this course. The course will be repeated
in various cities in order to train the city officials for executing this work.

WHO Regional Seminar on Air Pollution Control

The World Health Organization conducted a Regional Seminar on Air Pollution
Control at the Institute from December 4-14, 1972. About 45 delegates from different
countries of South-East Asia like Bangladesh, Indone¢sia, Thailand, Nepal and TIndia
attended the seminar. The WHO also provided consultants and advisers from Sweden,
USA and India. The seminar was inaugurated by Shri G. S. Sarnaik, Minister of State

(viii)



for Health and Urban Development, Government of Maharashtra. Shri K. G. Krishna-
murthi, Seerctary, CSIR welcomed the delegates on behalf of CSIR and expressed the
hope that the deliberations of this seminar may result in evolving “A Clean Air Policy
for India”. Various aspects of technical and administrative problems of air pollution
control were discussed and suitable recommendations made.

Open Day during Silver Jubilee Celebrations of Indi2’s Independence

The Institute organised an “Open Day” on August 17, 1972 on which occasion
500 people visited the Institute. On this nccasion eminent citizens of Nagpur were invit-
ed to take part in the discussions on “CPHERI and its contributions”. The Institute
organised an exhibition of the products and processes developed and circulated a booklet
entitled “Objectives and Achievements of CPHERI”. The Institute also participated
in Asia 1972 International Fair held at New Delhi. The Institute’s scientists gave lectures
on environmental pollution to college and high school students and made practical
demonstrations at the Institute. v

Post Office on Campus

A full fledged Delivery Post Office has been established on campus exclusively
for the Institute and its employees. The CPHERI Post Office (Nagpur-20) was opened
on August 17, 1972 during the Silver Jubilee (of Indian Independence) Celebrations.

W.H.O. Assistance

The Institute continued to work as a WHO Regional Reference Centre on Air
Pollution. The Institute has recently been designated as a Regional Reference Centre
for Wastes Disposal.

The Institute is thankful to the WHO for its active support in its development
to the present stage where its activities have won appreciation from several parts of the
world. The Institute continued to keep liaison with all the collaborating Institutes
throughout the world through its Newsletters, Technical Digests and Annual Reports.

In conclusion, I must express my sincere thanks fo all the staff members both at
the Headquarters and Zonal Laboratories for putting up considerable research work
vielding results of significance with unceasing efforts and unstinted cooperation. My
thanks are also due to those State Government Departments, Industries and other
agencies who evinced keen interest in the Institute’s activities which included in some

(ix)



cases sponsoring of various research schemes. I am also grateful to the Institute’s
Exccutive Council, the Scientific Sub-Committee, the Building and Finance Sub-Com-
mittee and the officials of the Council of Scientific and Industrial Research for their
wholehearted support to the Institute’s various activities. I am particularly thankful to
Prof. Y. Nayudamma, the Director General CSIR for his keen interest in the Institute’s
activities and his personal guidance.

Nagpur : (G. J- MOHANRAO)
March, 1973 Scientist-In-Charge

(x)



RESFARCH ACTIVITIES

(DIVISIONS AT HEADQUARTERS)




WATER '

WATER TREATMENT

1. Coagulant Aids (Natural)

Several coagulant aids were developed from natural products and were studied
in detail on a laboratory, pilot plant and 14 mgd capacity plant. Of the wvarious
coagulant aids studied, CA-3 was found to possess good flocculation characteristics.
The others like CA-4, CA-5, CA-7 were tested on a laboratory scale. The effect of
various factors like temperature of preparation, scquence of the addition of the aid and
alum, pl, aging, flocculation and settling time were investigated for all the coagulant
aids.

Extensive study using CA-3 on a 14 mpd plant has identified the following
problems :

(a) The aid is suitable for turbidity beyond 300 units.
(b) A good house-keeping is essential when the coagulant aid is used.

(c) The aid deteriorates in quality in about three months time even after the
addition of preservatives.

The conclusions drawn from a four year study of various natural coagulant
aids are :

(a) These should be prepared fresh each time.
N
(b) The effective dose is 2 to 10 mg/l in pH range of 2 to 9.

1



(¢) The aid is effective at high turbidity levels, during which period 40 to 54 per cent
saving in alum consumption is possible.

A concluding report on the natural coagulant, aids is under preparation.

2. Synthetic Coagulant Aids .

Studies were conducted to assess the performance of an anionic coagulant aid
CA-15. The results were satisfactory and efforts are in progress to commercialise the
product.

Despite best efforts, no progress could be made to study the toxicity of synthetic

coagulant aids. The Institute is in touch with the Industrial Toxicological Research
Centre, Lucknow in this regard.

3. Defloridation

Work on this project is practically completed and extension work is going on in
Andhra Pradesh and Rajasthan. In order to popularise the method developed by the
Institute in Rajasthan a pamphlet in Hindi on the problem of defloridation was prepar-
ed and distributed amongst the State Officials.

4. Fluoride Contribution by Food Stuffs

The work is in progress and several food samples from all over the country are
being analysed for their fluoride levels. Typical analyses of a few samples

collected
from Nagpur are as follows:

Onion 9 mg/kg
Rice 42
Wheat 118 "
Udahad 35

»”



Considering the average daily consumption of an adult as about 600 grams cereals
(rice: wheat, 1:2) and ignoring pulses, vegetables the amount of fluoride consumed
per day is about 56 mg/capita.

5.‘ Activated Silica

Laboratory studies using various types of activants have been completed and
the product thus developed is now under field trials. Final report is under preparation.

6. Iron Removal

Studies on the removal of iron from drinking waters by the methods developed
by the Instituie have been completed and the extension work is in progress.

9. Reverse Osmosis

A process for the preparation of celluluse acetate has been developed and films
ate being cast from this product. An order has been placed for a high pressure pump.
As soon as the pump is obtained, the work of testing the membranes will be commenced.
The Institute is in touch with CSMCRJ on thce Project.

8. Membrane Filters

Based on a process developed in the laboratory, several membrane filters (MF-B)
of 0.45 micron pore size and different diame‘ers are being produced and supplied.

The indigenously developed membrane filters are compared with the imported
filters (MF). The results indicate a satisfactory performance of the membranes prepared

3



by the Institute as regards the retentivity of the organisms and the bacteria free nature
of the filtrates. Detailed statistical evaluation of the coliform counts obtained from
different types of samples with MFB/MF indicate that there is no significant
difference in either the counts or accuracy between the two methods.

Work is in progress for the development of membrane filters of different pore
sizes.

9. Fackage Water Treatment Plant for Rural Water Supply

The Institute has fabricated a Water Treatment Plant and tested its performance
rigorously. The plant has a capacity of 200 gallons per hour and is intended to meet the
requirements of about 1000 population at 5 gped. Smaller villages with less population
can curtail the duration of operation of the plant to suit the demand. Larger communi-
ties can instal more than one plant.

The plant can treat surface waters for the turbidity removal and can be adopted
for softening of water, if necessary. The power requirements for pumping raw water.
flocculation and backwash overation are 5 kwh per 1000 gallons of treated water. The
chemical requirement depends on the quality of the raw water and varies between
two and forty paise per 1000 gallons.

WATER POLLUTION SURVEILLANCE

During the period under review the activities of this division have been merged
with the water division and work on the following project was undertaken :

1. Study of the Concentration of Organles in Waters using
Carbon Chloroform Extraction (CCE) Method

Certain organics such as pesticides, insecticides. herbicides have been known
to pass through the canventional water treatment units. The use of these chemicals has
increased in India. The adverse effects of these chemicals on human metabolism are
now known fairly well and hence their level in treated water is of public health import-
ance. The CCE unit has now been fabricated and necessary chemicals and apparatus
have been partially procured. About 4 to 6 river water sources will be selected to
conduct studies on this aspect.



Carbon Chloroform Extraction (CCE) Unit for determining micro-guantities of
organic pollutants in water supplies developed by the Water Chemistry Division



Dr R. N. Chakrabarty, Director, INEM, Calcutta being shown the Biological Disc,
laboratory model in Suvage Treatment Division,



SEWAGE

SAWAGE TREATMENT AND UTILISATION

1. Aerated Lagoons

Experience with facultative stabilisation ponds indicated the feasibility of
operating aerated lagoon systems with a minimal acrobic layer at the top to avoid
nuisance and a major anaerobic zone where the organic matter is converted into
methane gas. Studies on a pilot aerated lagoon with total retention of suspended solids
at CPHERI campus showed that when the lagocn was loaded at the rate of 1200 lby
acre/day the gas produced was 11,000 cu ft/acre/day indicating more than 50 per cent
of stabilisation of BOD through anaerobic reactions. It was concluded that in such
aerated lagoons the oxygen requirement should not be equated to the BOD load as is the
current practice but to 50 per cent of the load. This would result in economy of initial
and power costs for operation of lagoon.

2. Biological Dise

Operation of a plant having 50 discs of 8 diameter was initiated. The studies
could not be continued due to structural failure of the dises which were made of A.C.
sheets mounted on angle iron frames. Currently efforts are being made to obtain
substitute materials.

3. Anaerobic Contact Filter

Laboratorv studies using synthetic wastes were completed. Data are now being
collected on a field unit.



4. Trickling Filter

Studies were started on a single stage 8 deep and 6’ dia trickling filter to establish
the operational characteristics under local conditions. One half of the filter is packed
with conventional stone medium and the other half with corrugated asbestos cement
sheets. The study is expected to indicate the possibility of using such media in place
of the conventional media.

.

5. Sewage Irrigation

Field experiments were continued using differentially diluted raw sewage and
treated sewage effluent with and without nutritional fortifications.

A pot culture experiment was initiated to study the effect of direct irrigation of
liquid aerobic sludge slurry on soil properties and plant growth.

Studies on soil wastewater interactions were started in laboratory and under field
conditions.

BIOLOGY CELL

1. Pisciculfure in Stabilisation Pond Effluents

Studies were continued on the growth of Cyprinus carpio in culture ponds
receiving stabilisation pond effluent without any dilution. Primary productivity of the
ponds was also measured.

2. Health Status of Sewage Farm Workers

The survey was continued from previous vear and onc more farm was investi-
gated. Stool samples were examined for parasitic. helminthic and protozoal infections.

6



INDUSTRIAL WASTES

1. Pulp and Paper Mill Eifluents

(a) Orient Paper Mills, Amlai, M.P.

Pilot plant studies carried out at the factory site employing anaerobic lagoon
treatment of pulp mill effluents indicated that with a detention time of 10-15 days the
BOD in the wastes could be reduced by 45-72 per cent. If the detention time is doubled
the same BOD reduction could be obtained even without addition of nutrients. Treat-
ment of the anaerobic lagoon effluent in a pilot aerated lagoon employing a detention
time of 3-4 days was found to give a final effluent with a BOD of 30 mg/l. Colour in
the wastes could not be reduced in the two systems studied above.

A full scale anaerobic lagoon of 80 MG capacity is being developed to treat
4 million gallons per day of pulp mill wastes at M/s. Orient Paper Mills, Amlai (M.P.).

(b) Removal of Colour from Paper Mill Effluent by using Fungi

Pulp mill wastes as well as pure lignin solution did not support a good growth of
Polyporus versicolor which is known to degrade lignin in synthetic media. The lignin
solution which was supplemented with 1% malt extract, could support the growth of
fungus and was able to remove the colour as well as COD by about 507, with a contact
period of 25 days. From this study it was clear that there should be a readily available
carbon source for the fungus at least in the initial stages of its growth.

(¢) Detailed survey reports have been prepared for the following paper mills

(i) West Coast Paper Mills, Dandeli, (Mysore).
(it) J. K. Paper Mills, Jaykaypur, Rayvagada (Orissa).
(ili) Central Pulp Mills, Songad (Gujarat).

7



2. Treatment of Rayon Pulp Mill Wastes
Gwalior Rayons, Mavoor

(a) Performance of Anaerobhic Lagoons

Three large scale anaerobic lagoons esch of 15000° M3 capacity were developed
to treat 600-800 cubic metres of Prehydrolysate liquor from the factory at Mavoor.
Performance study showed that these 3 lagoons operating in series as well as parallel
gave an overall BOD reduction of 80-95 per cent and corresponding COD reduction
varied from 65-85 per cent. The final effluent going out of the lagoon III had a BOD of
3000-4000 mg/l, with a pIl of 7.0-7.5. Treatment of the anaerobic lagoon effluent in
aerated lagoon was attempted. The data available so far indicated that a BOD reduction
of 80 per cent could be obtained with a detention time of 15 days. Further work is in